
 

 

 

 

City of Fortuna 
Municipal Services Review and Sphere of 
Influence Update 

 
Adopted 

January 20, 2021 

 

 

 
www.humboldtlafco.org 

 

http://www.humboldtlafco.org/


Fortuna MSR/SOI Update   [i] 

HUMBOLDT LOCAL AGENCY FORMATION COMMISSION 
 

Commissioners: 

Virginia Bass, District 4 Supervisor 

Mike Wilson, District 3 Supervisor 

Stephen Avis, City of Ferndale 

Regular City Member, Vacant 

Troy Nicolini, Peninsula Community Services District 

Debra Lake, Fruitland Ridge Fire Protection District 

Ali O. Lee, Public Member 

 

Alternate Members: 

Michelle Bushnell, District 2 Supervisor  

Sue Long, City of Fortuna 

David Couch, McKinleyville Community Services District  
[...]
allocation under current water rights which allows some room for growth. 

Based on City projections, the average monthly water demand could increase 8% by 
2025 to 38.12 MG per month as shown in Table 636. This could bring yearly demand up to 
457 MG or approximately 85% of the City’s water rights allocation. 

Table 6: City of Fortuna Projected Water Demand 

 Demand (MG) 
Year Monthly Annually 
2019 35.30 423.60 
2021 35.86 430.32 
2022 36.42 437.04 
2023 36.99 443.88 
2024 37.55 450.60 
2025 38.12 457.44 

 
33 City of Fortuna, Public Works Department, Personal Communication. October 5, 2020. 
34 City of Fortuna, Public Works Department, Personal Communication. October 5, 2020. 
35 City of Fortuna, Public Works Department, Personal Communication. August 27, 2020. 
36 City of Fortuna, Public Works Department, Personal Communication. August 27, 2020. 



Ch. 5 – Services & Infrastructure  [27] 

Capital Improvement Projects 

The City annually updates their Capital Improvement Plan and continues to work on 
system repairs and upgrades including replacement of aging pipeline.  In the last 5 years 
the City has completed several projects including the following: 

• The City completed the Stewart Street Reservoir Replacement Project on March 
20, 2013. This involved the replacement of two 0.5 MG tanks with one 2 MG 
reservoir with a pre-stressed concrete tank, thereby increasing the capacity for 
the City’s largest pressure zone by 1 MG. The project also replaced a booster 
station which feeds Vancil Reservoir. 

• The City completed a combination of two of its pressure zones on March 28, 2014, 
resulting in a total of seven pressures zones. The project combined zones 3 and 5, 
which use a hydro pneumatic system through two booster stations connected by 
supervisory control and data acquisition (SCADA). Project completion involved 
deconstruction of an elevated tank which held 35,000 gallons of water at zone 3, 
which was then transformed into a hydro pneumatic system and combined with 
zone 5, an existing hydro pneumatic system.  

• The City combined pressure zones 4 and 6 during the month of July 2020, which 
will continue to operate independently, but will be able to back feed if necessary, 
using a Pressure Regulating Valve station.  

The following projects were identified in the 2020-2021 CIP with a total cost of $1,281,60037.  

• Vancil Reservoir Site Rehabilitation Project 

• Corrosion Control Facility Piping and Well Replacement Project 

• Water Tank Recoating Project 

• Kenmar and Drake Hill Pump House Stationary Gensets 

• Drake Hill Water Pump House Drainage Project 

• Zones 4 and 6 Intertie Project 

• Downtown Water Line Replacement Project 

• 11th Street Water Main Project 

• Corrosion Control Facility Electrical Project 

• 12th Street Water Main Project 

Water Rates 

The rates listed below were established in Fiscal Year 2010-201138. Besides service charges, 
other sources of revenue include connection fees and late fees. The City is expected to 
complete rate studies and propose a rate increase within the next 1-2 years for water 
services. 

 
37 City of Fortuna CIP FY 20-21 
38 City of Fortuna, Finance Department, Personal Communication. October 5, 2020. 



Ch. 5 – Services & Infrastructure  [28] 

Table 7: 2019-20 Water Service Rates39 

 Charge Type Monthly Charge 
Inside City Rate  Base Fee for 5/8” or 3/4” pipe  

(most residences) 
$23.04 

1” $44.07 
1 ½” $87.21 
2” $147.61 
3” $320.16 
4” $561.73 
6” $1,251.95 
301 - Above cu. ft. (consumption) $1.90 per 100 cu. ft. 

Outside City Rate Outside the City limits service area, the rate 
charged shall be one and one-half (1.5) times 
the rate for service within the City limits. 

1.5 x service rate 
within City limits  

 

5.2.2 Wastewater 
The City’s wastewater system consists of eight pump stations, a collection system, and 
Wastewater Treatment Plant (WWTP)40.  The Wastewater Treatment Plant Division of the 
City’s Public Works Department operates and maintains all the wastewater pumping and 
treatment facilities and equipment.  Routine maintenance is performed daily on the 
wastewater pumping and treatment facilities.  Wastewater connection fees, for new 
sewer hook-ups, and bond monies are used to pay for wastewater system capital 
improvements. Currently, wastewater services have not been extended to the former 
PALCO mill site or Alton areas which are planned for future development. The 
development proposals previously described will require extension of wastewater 
services. 

The 2018 Sewer System Management Plan (SSMP) for the City of Fortuna focuses on 
proper management, operation, and maintenance of all parts of the sanitary sewer 
system. Included in the 2018 SSMP are the following goals41: 

1. Maintaining or improving the condition of the collection system infrastructure in 
order to provide reliable services now and into the future; 

2. Cost-effectively minimizing infiltration/inflow (I/I) and provide adequate sewer 
capacity to accommodate design storm flows; 

3. Minimizing the number and impact of sanitary SSOs that occur; 

4. Preventing unnecessary damage to public and private property; 

5. Using funds available for sewer operations in the most efficient manner; 

 
39 https://www.friendlyfortuna.com/departments/finance/water_sewer_services/water_billing_info.php 
40City of Fortuna MSR. Humboldt LAFCo. 2008 
41 City of Fortuna Sewer System Management Plan. July 1, 2018. 

https://www.friendlyfortuna.com/departments/finance/water_sewer_services/water_billing_info.php


Ch. 5 – Services & Infrastructure  [29] 

6. Working cooperatively with local, state, and federal agencies to investigate the 
causes of, minimize, and mitigate the impacts of SSOs; 

7. Meeting all applicable regulatory notification and reporting requirements; 

8. Being available and responsive to the needs of the public to prevent and restore 
interruptions in service and to minimize public health and property impacts 
related to SSOs; 

9. Implementing regular, proactive maintenance of the system to remove and 
control roots, debris, fats, oils and grease (FOG) that may cause SSOs; 

10. Prioritizing renewal and replacement of wastewater collection system facilities to 
maximize their useful life and optimize capital expenditures; and 

11. Maintaining the SSMP, which will serve as a reference for the City’s sanitary sewer 
system management practices. 

The 2018 SSMP covers a portion of the City’s collection system and includes inflow and 
infiltration (I&I) recommended improvements, which are discussed further in the section 
titled “Wastewater System Planned Upgrades.” The City anticipates continuing to 
complete a similar plan and initiating projects for the system over a 10-year period until 
the entire I&I system has been analyzed, projects identified, and added to the City’s CIP. 

Collection System 

Approximately 90% of the connections to the collection system are residential and 
commercial users; the remaining 10% are industrial42.  The City’s wastewater collection 
system extends throughout most of the areas within the City Limits and is considered 
generally adequate to serve the existing developed areas of the city.  Palmer Creek CSD 
also connects into the city’s treatment system.  Wastewater flows are measured at the 
headwork’s structure within the wastewater treatment plant (WWTP) and includes the 
Palmer Creek CSD flows, which are metered separately for billing purposes. 

The City’s collection system ultimately feeds into two main lines: one gravity main line and 
one force main line43.  The gravity main line is a 15-inch line located at Loni Drive.  The 
second main line is a 12-inch force main.  This force main, ties into the California 
Conservation Corps (CCC) Wet Well Pump Station force main on Alamar Way.  This force 
main transfers the flows north along Dinsmore Drive to the WWTP.   

There are nine city owned pump stations in the collection system, which include the 
Strongs Creek, CCC, North Main Street, Rohnerville Road, Rancho Buena Vista, Rundells, 
Kenwood Meadows/Laurelwood, Astor, and Nob Hill pump stations44.  These pump 
stations are equipped with pumps ranging in size from 2 to 8 inches that provide the 
majority of the pumping capacity for average daily flow conditions along with secondary 
pumps for additional capacity during peak flow conditions.     

 
42 Wastewater Treatment and Effluent Percolation System Upgrade Project. GHD. April 2020 
43 City of Fortuna MSR. Humboldt LAFCo. 2008 
44 Ibid 



Ch. 5 – Services & Infrastructure  [30] 

Treatment Facility 

The City’s WWTP, originally constructed in 1974, is regulated under the North Coast 
Regional Water Quality Control Board (NCRWQCB) and operates under waste discharge 
requirements issued by the NCRWQCB in Order No. R1-2017-0005, effective November 1, 
201745.  Treatment processes include screening and grit removal, primary treatment, 
secondary treatment, mixed liquor recycle for biological nutrient removal (BNR), sludge 
thickening, anaerobic digestion, electrical cogeneration, solids dewatering, composting, 
side stream equalization, and effluent disinfection46. Treated and dechlorinated effluent 
is currently discharged to the percolation ponds during dry weather (May 15-September 
30) and to Strongs Creek during the wet weather season (October 1-May 14). However, 
the use of the percolation ponds will be discontinued after construction of a new 
percolation field on the west side of the Eel River.  

During the dry season of 2019 (May-October), the average dry weather flow (ADWF) was 
0.827 MGD. During the wet season of 2019 (January-April and November-December), the 
average influent flow was 1.498 MGD47 which is approximately 40% of the plant’s design 
capacity. Under extreme influent flows, some of the influent is diverted to flow 
equalization ponds. This allows the plant flow to remain at a controlled, uniform rate 
below the plant’s current wet weather operational capacity of 3.8 MGD. Once flows 
subside, this overflow volume is metered back into the plant influent for proper 
treatment and disposal.  

In recent years, the City has developed a long-term solids handling plan for disposing of 
sewage sludge. The process involves composting biosolids generated from the WWTP 
and providing it to residents and agricultural producers for re-use as a soil conditioner. All 
biosolids produced are disposed of in this manner on a regular basis. 

WWTP upgrades and expansion were completed in June 200748.  These improvements 
included upgrading the existing hydraulic capacity of the plant and adding new unit 
operations including a new anaerobic digester; a secondary clarifier; a composting solids 
handling system; and odor control biofilters.  The hydraulic capacity of the plant was 
increased with the addition of a new secondary clarifier and a new discharge pipe.  A 
new operations building, and a grit handling and headwork’s system were also 
constructed, as well as co-generation capability which converts digester gases into 
electricity to supplement the electrical power needed to operate the WWTP. 

The Compliance Project to upgrade the communications system at the WWTP, which 
began in 2017, is complete49. The upgrade included new Programmable Logic Controls 
(PLCs), installation of network cable, modifications to the SCADA system, and remote 
access. These modifications, in addition to the installation of equipment for continuous, 
real-time monitoring of the disinfection process, allows for quicker, more efficient 

 
45 Wastewater Treatment and Effluent Percolation System Upgrade Project. GHD. April 2020 
46 City of Fortuna Wastewater Treatment Plant 2019 Annual Report. February 6, 2020. 
47 City of Fortuna Wastewater Treatment Plant 2019 Annual Report. February 6, 2020. 
48 Ibid 
49 City of Fortuna Wastewater Treatment Plant 2019 Annual Report. February 6, 2020. 



Ch. 5 – Services & Infrastructure  [31] 

notification and control of chlorine residuals in the contact basin and the final effluent. 
Current capacities for the system are summarized in Table 5-4. 

Table 8: Fortuna WWTF Design Flow and Loads50 

Type of Flow (units) Design Capacity  

Average Annual Design Flow (MGD) 1.5 

Maximum Month Design Flow (MGD) 421.3 

Influent Average Annual BODs (PPD) 558 

Influent Average Annual TSS (PPD) 957 

 

Wastewater Rates 

The rates listed below were established in Fiscal Year 2010-201151. Rates are determined 
by property use and include a base charge for up to 500 cubic feet and then a usage 
fee for each additional 100 cubic feet.  The City is expected to complete rate studies 
and propose a rate increase within the next 1-2 years for wastewater services. 

Through contractual agreement, the City of Fortuna receives wastewater from the 
Palmer Creek CSD which is then processed at City’s wastewater treatment plant before 
being discharged to one of three discharge points.  The current wastewater agreement 
requires City approval for new connections in the CSD. Monthly flow restricts new 
connections, which cannot exceed 42,120 gallons per the average day dry month 
(average flow occurring during the months of June-September) or Peak Wet Weather 
Monthly Flow capacity of 2,527,200 gallons per month52. This information is tracked by the 
CSD. The City is in the process of doing a rate study and updating the agreement with 
Palmer Creek CSD with the new agreement going into effect by the end of 202153. 

Table 9: Fortuna Wastewater Service Rates54 

 Charge Type Monthly Charge 

Inside City Rate 
 

Residential: Residential dwelling units 
including single family apartments 

Base: $38.75 

Usage: $8.61/100ft3 

Light Commercial: Business that produce 
effluence with a strength factor of less than 
200 mg/l 

Base: $38.02 

Usage: $8.45/100ft3 

 
50 City of Fortuna Wastewater Treatment Plant 2019 Annual Report. February 6, 2020. 
51 City of Fortuna, Finance Department, Personal Communication. October 5, 2020. 
52 Palmer Creek CSD and City of Fortuna Wastewater Treatment Agreement 1989. 
53 City of Fortuna, Public Works Department, Personal Communication. September 24, 2020. 
54 https://www.friendlyfortuna.com/departments/finance/water_sewer_services/water_billing_info.php 

https://www.friendlyfortuna.com/departments/finance/water_sewer_services/water_billing_info.php


Ch. 5 – Services & Infrastructure  [32] 

Medium Commercial: Business that produce 
effluent with a strength factor of between 
200 mg/l and 500 mg/l 

Base: $49.02 

Usage: $10.89/100ft3 

Heavy Commercial: Business that produce 
an effluent with a strength factor of greater 
than 500 mg/l 

Base: $96.69 

Usage: $21.49/100ft3 

Industrial: Includes any industry where the 
waste is difficult to treat because of strength, 
flow or solids 

Base: $767.56 

Usage: $29.64/100ft3 

Palmer Creek CSD Base: $168.02 

Usage: $6.49/100ft3 

Outside City Rate Outside the City limits service area, the rate 
charged shall be one and one-half (1.5) times 
the rate for service within the City limits. 

1.5 x service rate 
within City limits  

 

Wastewater System Planned Upgrades 

During 2019, the WWTP experienced violations related to disinfection byproduct limits, 
nitrogen limits, challenges with disinfection, and an exceedance of required chlorine 
residual in the effluent55 due to conditions at the time of sampling, increased rainfall, and 
plant process controls. The plant will continue to experience higher nitrate levels until the 
plant is upgraded, which is expected to occur within the next four years. Besides these 
violations, City Staff reports the WWTP functioned well because of careful control of 
operational processes and current plant staff. City of Fortuna’s utilities crews continue to 
inspect sanitary sewer manholes and other infrastructure for I&I throughout the year. 
Routine maintenance, flow-monitoring of recognized problematic areas, and video-
inspection of the City’s collection system is ongoing. Staff continues to work on 